



3348 Route 208, Campbell Hall, NY 10916

Phone: 845-496-1600 Fax: 845-496-1398

12960 Commerce Lake Drive, A14, Fort Myers, FL 33913

42 Day Farm Road, West Stockbridge, MA 01266

1813 State Route 7, Harpursville, NY 13787

Client:	Crushcrete	Project	Crushcrete Sample
Material:	RAS	Project Number:	130154
Source:	Crushcrete	Lab Number:	13-0714
Location:	Stockpile	Item Number:	No Specification Available
Date Sampled:	8/19/2013	Sampled By:	Client
Date Tested:	8/29/2013	Tested By:	John Brinsfield / Matt Kennedy

Extraction Test of Bituminous Paving Mixture - Centrifuge Method with Ash Correction
Test Method: ASTM D2172 Method A

Asphalt Content	<i>Job Mix Limits</i>	<i>General Limits</i>
19.46		

<i>Sieve</i>	<i>Mass</i>	<i>%Ret.</i>	<i>% Pass</i>	<i>Job Mix Limits</i>		<i>General Limits</i>		<i>Target</i>
2"	0	0.0	100.0					
1 1/2"	0	0.0	100.0					
1"	0	0.0	100.0					
3/4"	0	0.0	100.0					
1/2"	0	0.0	100.0					
3/8"	0	0.0	100.0					
#4	13.3	1.7	98.3					
#8	76.4	9.9	88.4					
#16	158.6	20.6	67.8					
#30	150.7	19.6	48.2					
#50	66.2	8.6	39.6					
#100	87.7	11.4	28.2					
#200	78.6	10.2	17.86					
pan	15.2	17.86						
Total	646.7	99.9						

Specifications:

Comments: N/A

Emily J. Rodriguez

Report Reviewed By: _____

This report shall not be reproduced, except in full, without the written permission of Advance Testing Company, Inc.